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#5145 B (Sample Information)

FE i 44 77 (Sample Name): 2 6iE%T (Reflective road studs)
FE 5405 (Sample NO.): ZTW211118002-001

¥ i 595 (Sample Model): NK-1004

FE i #E (Sample Amount): Ipcs

FE IR A5 (Sample Status): 1EH (normal)

K45 B (Testing Information)

i 11 H (Testing Item): & J33R(Compression Test)

B #E (Testing Standard): % J' H %€ (As requested by applicant)
SRt H i(Sample Received Date): 2021 4 11 A 18 H(November 18, 2021)
#:90 H #(Sample Tested Date): 2021 4 11 A 30 H(November 30, 2021)

KM 25 B (Test Result)
JL%E 2 Ti(Please see page 2).

for il #8437 75 75 (Report Stamp
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it N\ (Approved by) : ‘B'g J ﬂ Gf aquﬁﬂTﬁ‘{ﬂUAm (Test Engineer): =~ = Hor d
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%t B (Report NO.): ZTWBG211118002-0001 HHi(Date): 2021-12-01 45 2 T #t 4 5
KW . E3sk
Test Item: Compression Test
1. 5236 = 3 3% (Environment of Testing):
1% (Temperature): (23+£5)°C; &% (Humidity): (50%10)%RH
2. MW £&(Testing Equipment):
B A HR s RHER 2]
Equipment Name Equipment Model Calibration Useful-life
UL B S 7 U R AT
Microcomputer screen displays YEW-2000B 2021.08.22-2022.08.21
hydraulic pressure testing machine

3. Ko Bl bnvH(Testing Standard): % J' H i€ (As requested by the applicant)
4. K QUPFE (Testing Procedure):

(1) e S E TR B8 LY B A (Fix the sample on the platform of microcomputer screen displays
hydraulic pressure testing machine with fixtures) ;

(2) DA 3KN/s 38 FE Tt N & g, A% i B 35t B8 42 1k K, 1 57 85 K s 7 1B (Start the testing
machine and move the upper compression board at the speed of 3KN/s,then increase the testing pressure
gradually;stop the test when the sample was crushed,record the maximum pressure value) .

5. K45 B (Test Result):

KM I H Test Item F I 45 5 Test Result
J& A3t JEJ7IKF) 242.575KN BEAE S 5t
Compression Test When the sample was crushed the maximum pressure value is 242.575KN

6. HrW gh 28 (Test Curve) :
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%t B (Report NO.): ZTWBG211118002-0001 HHi(Date): 2021-12-01 4 3
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fisx: B H (Appendix:Testing photos)

& 3356 5 A - 1E THI (After Compression

N, 1 /'\Q. i T i
HE /7% (Compression Testing) Test-Sample(Front side))
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%5 (Report NO.): ZTWBG211118002-0001 H#i(Date): 2021-12-01 55 4 71 3t 4 7T
/
J& 7713056 J5 B -1 THI (A fter Compression )
Test-Sample(Back side))
253 (END)
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